
 

   

 

 

 

The Township of North Glengarry 

Alexandria Drinking Water System 

2022 Annual and Summary Report 

In compliance with O. Reg 170/03, section 11 and O. Reg 170/03 schedule 22 

Contents 

Section 1: Introduction 

Section 2: System Description 

Section 3: Process and Equipment Description  

Section 4: Flow Summary 

Section 5: Sampling and Laboratory Analysis Summary 

Section 6: Significant Expenses Incurred  

Section 7: Compliance with Licenses, Permits, Approvals and Orders 

Section 8: Non-Compliance with Licenses, Permits, Approvals and Orders 

Section 9: Township of North Glengarry Endorsement of Summary 

Section 10: Contacts  

Appendix A: 2022 Alexandria Treated Daily Flows 

Appendix B: 2022 Alexandria Maximum Instantaneous Treated Flows 

Appendix C: Comparison of Average and Maximum Monthly Flow Rates for Alexandria 

Treatment Facility 

Appendix D: Committee of the Whole Agenda 

 



 

Page 2 of 16 
 

Section 1: Introduction 

This report is an annual summary of water quantity, quality system information, system operations and 

major expenditures for the Alexandria Water Treatment plant and distribution system during the reporting 

period of January 1, 2022 to December 31, 2022.  It was prepared in accordance with section 11 and 

schedule 22 of the of Ontario’s Drinking Water Systems Regulation O. Regulation 170/03.  

Section 2: System Description 

The Alexandria Drinking Water System is categorized as a large municipal residential system and is 

rated as a class 3 for water treatment.  The system is made up of the following components, the 

Alexandria Water Treatment plant, 2 elevated storage towers, and 2 separate distribution systems 

connected via a transmission main and booster station.   

The water treatment plant is located on Gernish St West within the town of Alexandria and the source 

water surface supply is obtained from the Mill Pond.  It has a rated capacity to produce 8,014m3/day for 

treated water, but a raw water intake limitation of 5,616m3/day.  The treatment processes are discussed 

in section 3. 

The distribution system is compromised of 58.8kms of water pipes of varying sizes, isolation valves, 

pressure reducing valves, service connections and fire hydrants.  The current system is located within 

the town boundaries of Alexandria and the village limits of Maxville, with a transmission main that runs 

20.4kms between the two system.  This system will be further discussed in section 3. 

Section 3: Process and Equipment Description  

Raw Water Intake 

Located in Mill Pond, approximately 425m southwest of the water treatment plant, the intake is 

comprised of a precast concrete pipe, placed on top of a concrete slab housed in timber crib with 

screening.   

A 350mm concrete pipe runs from the intake, east through the Island Park, then heads north on Park 

Avenue, before turning east again to enter the water plant in the low lift chamber. 

The water flow from Mill Pond to the water plant is gravity based, and therefore is heavily influenced 

by water depth in the Mill Pond.  The Mill Pond is part of a dam system controlled by the Raisin 

Region Conservation Authority, and as such the levels are monitored to ensure levels will be sufficient 

to supply the raw water demands.   

Low Lift Chamber/Raw Water Well 

The chamber/well is located in the southwest corner of the water treatment plant.  There are two 

course screens, located between the raw well entry and the low lift chamber to provide a coarse 

screening prior to pumping.   

The low lift pumps consist of two vertical turbine pumps, rated at 6,200m3/day at 14.6m total dynamic 

head (TDH).  Each pump is equipped with auto, manual and stop capability through the SCADA 

control system and at the electrical panel.  A flow meter and electric valve are used to control flows 

from the low lift pumps, as the valve will modulate based on flocculation tank levels.  At any time if the 

flows are near the Permit to Take Water (PTTW) restrictions, alarms will notify operational staff, the 

valve can be manually operated to ensure the limits are not exceeded.    



 

Page 3 of 16 
 

Potassium permanganate is typically added to the raw well only during cold water temperatures in 

order to oxidize manganese, which generally only increase under ice cover.  The chemical addition is 

only applied when the water is below 10oC as required, based on treated and raw water monitoring.  

The application is not utilized above 10oC due to potential oxidation of harmful algae blooms which 

can occur in warmer water.   

Coagulation/Flocculation/Sedimentation 

Coagulant and polymer feed systems are in place at the water treatment plant to aid in the sediment 

removal from the raw water.  The coagulant feed enters the process just after the low lift pumps prior 

to an in-line static mixer and the polymer feed is located after mixer. The water then flows through a 

flow meter and past control valves before entering the first flocculation tank.   

Flows are directed to flocculation tank 4 and continue to flow by gravity through all tanks in series 

finishing in tank 2 before heading to the next process.  Each tank is equipped with an agitator for slow 

and gentle mixing and level monitoring equipment is located at the outlet of tanks 2 and 4, which are 

used to control flow from the low lift pumps and monitor settling basin levels.   

Process water from the flocculation tanks is directed into a common header and then into settling 

basins, these basins are utilized to reduce the flow and allow the sediment and or floc to fall out of 

suspension.  The settling basins are compromised of 4 concrete tanks operated in parallel, which 

contain a baffle wall, tube settlers and a carriage mounted sludge collection system for sludge 

removal.  The sludge removal program is run through the SCADA system and is based on amount of 

water treated through the filters, which can be adjusted to optimize the process. 

Filtration 

The filtration system consists of four filters operating in parallel, each having a surface area of 11.3m2 

and the capability of filtering a maximum flow of 2003m2/day.  The filters contain a surface wash 

system mounted above the filter media, which is composed of GAC and silicate sand.  All filters are so 

equipped with loss or head monitoring, turbidity monitoring and water level monitoring.  Below the 

media a stainless-steel underdrain system collects all filtrate effluent water and directs it towards the 

process piping.  Effluent flow from filters is directed to the clearwell for disinfection through a main 

header pipe.  

The backwash system is comprised of 2 pumps, duty and standby, controlled by variable frequency 

drives, a SCADA program for process control, valves, surface wash systems and all associated 

piping. The SCADA program monitors for various trigger points which would initiate an automatic 

backwash process, including time in operation, turbidity, and filter loss of head. Although the system is 

mainly run automatically, manual operations can be completed, or process points can be adjusted if 

required.  All backwash effluent water is directed to the sludge holding tank, and then directed to the 

sanitary sewer system, of which flows are controlled by a manual gate valve. 

Disinfection 

Chlorine gas is used as the only disinfectant in the water treatment process and is injected into the 

header pipe from the filters prior to entering the clearwell.  The actual chlorination system consists of 

two vacuum regulated chlorinators, chemical lines, water piping, isolation valves, weight scales, 

cylinder selection switch, and four 68lbs chlorine cylinders, with two in service at a time.  Chlorine 

cylinders are manually switched over by operational staff using all PPE and safety processes 

required.  



 

Page 4 of 16 
 

The clearwell is divided into 2 wells (east and west) and each well is divided into smaller sections, 

which are labelled 1-4.  The wells are interconnected through piping or sluice gate opening, controlled 

through manual valve operations.  Influent water enters clearwell 4 and travels towards clearwell 1 

before, which allows for the appropriate contact time for disinfection requirements.  

After disinfection as the water is headed to the distribution ammonia sulfate is added to the 

chlorinated water to create a combined chlorine residual, which is a more stable and longer lasting 

disinfectant with reduced potential for disinfect by-product.  The treated water is then metered, and 

chlorine residual are verified as it enters the distribution.     

High Lift Pumps 

Three vertical turbine pumps are used to move the water from the clearwell to the distribution.  The 

pumps are operated in duty and standby, with No. 1 and No. 3 located in clearwell 1; and No. 2 

located in clearwell 4.  Pump No. 2 is not to be run unless under an emergency scenario or if all the 

disinfection requirements are met, as per the Procedure for Disinfection of Drinking Water in Ontario 

as released by the Ministry of Environment.   

Distribution  

The Alexandria distribution system is categorized as a class 2 distribution system.  It is comprised of 

distribution piping in within Alexandria and Maxville.   

The section within Alexandria contains 28.2kms of water mains of varying sizes, a 3,000m3 capacity 

elevated storage tank, located in the northwest section of Alexandria, 145 fire hydrants and 

approximately 1,500 service connections.  The Maxville distribution system is made up of 10.2kms of 

water mains, a 1,500m3 capacity elevated storage tank, located on the southern boundary of Maxville, 

82 fire hydrants and approximately 450 service connections.  The two elevated storage are utilized for 

pressure monitoring, water storage, water supply and are both equipped with flow metering and 

residual monitoring equipment.   

A 20.4 kms transmission main ties the 2 distribution systems together.  The transmission main 

contains 17 fires hydrants, 32 air relief valves and a booster station, which is used to supply water to 

the Maxville Water Tower and to boost chloramine residuals.   

Automated Monitoring and Control  

A fully automated SCADA system was installed in 2011 and in 2020 it the system was upgraded and 

expanded to include the Maxville Booster Station and Maxville Water Tower.  This system is capable 

of monitoring, controlling, and recording all the plant processes and data, such as flows, filter 

backwash, chemical dosing and parameter monitoring.  The system is also fully alarmed with multiple 

alarm set points, so that if any parameter is exceeded an alarm will be triggered on the SCADA 

desktop and through the auto dialer system.  The on-call operator is then notified by the monitoring 

centre, which operates 24 hours a day, 365 days a year. 

Emergency Power 

Multiple generators are in place at key locations throughout the drinking water system to ensure 

operations are always sustained and treatment is provided.   An 175kW diesel powered generator is 

located at the water treatment plant and is equipped with automatic transfer switch, for transition 

during the event of utility power fail.  This generator is also utilized to power the North Glengarry main 

office, through manual transfer procedures.  An 85kW propane generator is in place at the Maxville 

Booster Station and is equipped with automatic transfer switch to ensure water delivery and 

secondary disinfection is provided to Maxville Water Distribution.  An 18kW propane generator is in 



 

Page 5 of 16 
 

place at each water tower and both are equipped with automatic transfer switch to ensure key water 

monitoring points and storage are always available.   

Additional Equipment. 

All piping, valves, controls, and appurtenances along with associated mechanical and electrical 